
WARN WINCH 9.0 Rc, SHORT DRUM 
REPLACEMENT PARTS LIST 

 (P/N 71550) 
ORDERING INFORMATION: 
When ordering please give Warn Model, Serial Number & Battery voltage. 
Part may be obtained through your local dealer or distributor.                                                          
ITEM QTY PART NO DESCRIPTION 

 37 1 71891  LABEL, HAWSE, WARNING 
 38 1 83664   S/P_CONTACTOR PACK_MID FRAME 
     (INCLUDING ITEMS 39, & 41) 
 39 1   CONTACTOR, 12V 
 41 1 83550  CABLE, ELEC., 2 GA., RED, 72”   
 43 1 72575  3/8-24 X ¾, BUTTON HEAD CAPSCREW 
 44 1 71719  WASHER, ROPE  
 45 2 73849  ACORN NUT, 7/16-14    
 46 2 2146  7/16 LOCK WASHER 
 47 1 83665  S/P, REMOTE-CONTROL, STD 
 48 1 82215  BRACKET, CONTROL PACK 
 49 1 71525  SEAL KIT, 9.0Rc 
     (INCLUDES 5, 10, 19, 21, & 27) 
 50 1 71526  LABEL KIT, 9.0Rc 
     (INCLUDES 8, 30, 36, 37 & CONTROL PACK) 
 51 1 71717  SYNTHETIC ROPE ASSY, 3/8 X 50’ 
 52 1 71523  PARTS PACK, MID FRAME, HAWSE 
     (INCLUDES ITEMS 35, 45 & 46) 
 53 1 69945  SPACER, MOTOR 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
                          P/N 71524 REV C1 
 
 
 
         
 
 
 

WARN WINCH 9.0 Rc, SHORT DRUM 
REPLACEMENT PARTS LIST 

 (P/N 71550)  
ORDERING INFORMATION: 
When ordering please give Warn Model, Serial Number & Battery voltage. 
Part may be obtained through your local dealer or distributor.                                                        
ITEM QTY PART NO DESCRIPTION 

 1 1 70799  END HOUSING ASSEMBLY  
     (INCLUDING ITEMS 2, 3) 
 2 1 28353  RING GEAR, SLIDING 
 3 1 68611  S/P, CLUTCH LEVER (Includes #4, 5, & 6) 
 4 1   CLUTCH LEVER DETENT SCREW   
 5 1   SEAL, O-RING    
 6 1   RETAINER, SEAL    
 7 10 13850  SOCKET HEAD CAPSCREW,  
     10-24 x 2-1/4" 
 N/S 1 71521  LABEL, CLUTCH ENGAGEMENT  
 9 1 37964  HEX SHAFT, 6.1x.3125     
 10 2 13848  GASKET 
 11 1 13874  SUN GEAR, 12T 
 12 1 28430  CARRIER ASSEMBLY, STAGE 1 
 13 1 28431  CARRIER ASSEMBLY, STAGE 2 
 14 1 13826  THRUST BEARING 
 15 1 28432  CARRIER ASSEMBLY, STAGE 3 
 16 1 70791  RING GEAR, RED 
 17 4 60451  BOLT, SOCKET HEAD, 5/16-18X1-1/4"  
 18 1 70783  DRUM SUPPORT, GEARTRAIN 
 19 2 13831  DRUM BUSHING 
 20 1 14584  S/P, DRIVE SPLINE, W/RET RING 
 21 2 63542  DRUM SEAL  
 22 1 72578  DRUM ASSEMBLY/NO WIRE ROPE, 5” DRUM 
 23 2 32454  TIE ROD, SHORT  
 24 1 38328  BRAKE ASSEMBLY (Includes 9, 20, & 25) 
 25 1 26006  MOTOR COUPLER 
 26 1 70782  DRUM SUPPORT, MOTOR  
 27 1 63533  GASKET, MOTOR 
 28 1 70784  MOTOR, 12V, RED 
 29 3 13455  NUT, M8 X 1.25, HEX 
 N/S 1 71520  LABEL, MOTOR, 9.0Rc 
 31 1 15901  CABLE, ELECTRIC, 2 GA x 72" 
     (BLACK) 
 32 1 26744  HEX HEAD CAPSCREW, 
     M8 x 2.25 x 12mm 
 33 1 1402  5/16” LOCK WASHER 
 34 1 73852  POLISHED ALUM FAIRLEAD, SHORT DRUM 
     (INCLUDING ITEMS 35, 36, 37, 45, & 46)) 
 35 2 1824  BOLT, 7/16-14 X 1-1/4” 
 36 1 71849  LABEL, HAWSE FAIRLEAD 
  
 



 
 

 


